# |Iltem Description Qty
1 121631 C-CAST BAFFLE 13 7/16'" X 6 3/4" X 1" 2
2 | PL66833 REAR SECONDARY AIR TUBE 1
3 | PL66834 REAR CENTER SECONDARY AIR TUBE 1
4 | PL66835 FRONT AND CENTER SECONDARY AIR TUBE 2
5 | PL74338 AIR BAFFLE 1
6 | 30154 BLACK SCREW #10 X 5/8" QUADREX #2 TYPE A 18
7 | SE74262 BACK HEAT SHIELD ASSEMBLY 1
8 | PL74344 DECORATIVE SIDE

9 29020 4 1/2'" X 9" X1 1/4" REFRACTORY BRICK HD

10 | 29011 4" X 9" X 1 1/4" REFRACTORY BRICK HD 12
11 129001 4" X 8" X 11/4" REFRATORY BRICK HD

12 | PL36056 2" X 9" 1 1/4" REFRACTORY BRICK HD

13 | SE46263 EB0O0061 INSTRUCTION MANUAL KIT 1
14 | AC05959 METALLIC BLACK STOVE PAINT - 342 g (120z) AEROSOL 1
15 | SE74167 DOOR HINGE REPLACEMENT KIT 1
16 | SE74366 ASSEMBLY AIR CONTROL HATCH KIT 1
17 | PL74339 ASH TRAY 1
18 | 30507 BLACK TORX SCREW WITH FLAT HEAD TYPE F 1/4-20 X 3/4" 3
19 | SE74371 GLASS, GASKET AND MOULDING KIT 1
20 | SE53585 GLASS RETAINER KIT WITH SCREWS (12 PER KIT) 1
21 | PL74347 RIGHT GLASS FRAME 1
22 | PL74348 LEFT GLASS FRAME 1
23 | SE742583 16 3/4'" X 9 5/8" GLASS WITH GASKET 1
24 | AC06400 3/4" X 6' FLAT BLACK SELF-ADHESIVE GLASS GASKET 1
25 | 30101 SPRING TENSION PIN 5/32"@ X 1 1/2"L 1
26 | SE24356 SOLUTION 1.4 DOOR WITH HANDLE AND GASKET 1
27 | AC09185 DOOR LATCH KIT 1
28 | SE65019 REPLACEMENT HANDLE WITH LATCH KIT 1
29 | AC06500 SILICONE AND 5/8" X 8' BLACK DOOR GASKET KIT 1
30 | 30898 ROUND WOODEN BLACK HANDLE 1
31 | AC01420 RIGID FIRESCREEN 1
32 | PLO6728 PAINTED AIR CONTROL HANDLE 2
33 | 30129 METAL SCREW #10 X 1/2" PAN QUADREX ZINC "A" TYPE 2
34 | AC02023 BLOWER WITH THERMODISC 1
35 | 44028 CERAMIC THERMODISC F110-20F 1




# |Item Description Qty

36 | 44080 RHEOSTAT WITHOUT NUT (MODEL KBMS-13BV) 1

37 144085 RHEOSTAT KNOB 1

38 | 44087 RHEOSTAT NUT 1

39 | 44073 CROSSFLOW BLOWER 115V-60Hz-39W 100 CFM 1

40 | 60013 POWER CORD 96" X 18-3 type SJT (50 pcs per carton) 1

41 | AC01421 5"@ FRESH AIR INTAKE KIT FOR WOOD STOVE ON LEGS 1

42 | AC06810 SELF ADHESIVE BLACK GASKET KIT 1/8" X 3/8" X 6' 1

43 | PL74355 LEG SUPPORT 2

44 130536 LEVELING BOLT 1/4 - 20 X 1" 4

45 | 30185 17/64" AA TYPE WASHER BLACK 4

46 30100 BLACK HEX NUT 1/4 - 20 (NON-OILED) 4

47 | PL74341 SOLUTION 1.4 LEG 4

48 | 30141 LEG KIT HARDWARE BAG 1

49 | SE74368 BOTTOM HEAT SHIELD KIT 1

50 | 30060 THREAD-CUTTING SCREW 1/4-20 X 1/2" F HEX STEEL SLOT WASHER C102 ZINC | 4
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